FO1 $B LOCKKIT
FO18i & 5 R/LOCK ASSY
1 6GUV-011000-6002 LOCK KIT PEAS 1
2 30102-050012810 SCREW M5x12 1257 2
3 30006-060016810 BOLT M6x16 125% 2
4 6KJ0-010001 BOLT Wrskigie 2
5 6KMV-010010-C000 CABLE, SEAT R R 1
6 30102-050008900 INNER HEX SCREW M5x8 A7 ~EBEESIRET 2
7 30102-050025900 INNER HEX SCREW M5x25 A7 AEESIRET 3
8 6KMV-011020-B001 KEY $HRt 2




FO2 71§75 2 45 s/MUFFLER COMP

ONOUTh WN

8010-020001 NUT M8, MUFFLER JOINT
6KM0-020010 SEAL WASHER, EXHAUST PORT
6KMV-021000-C001 MUFFLER ASSY
30006-080035810 BOLT M8x35

A000-020005 BUSHING

A000-020004 DAMPER, MUFFLER
6KMV-021001-C000 GUARD, MUFFLER
A000-040702 INNER HEX SCREW M6x12

iHFEESEESLIZAMS
HES Oz
HESRES

1258

wE
HESRETE
HEESIRE

A7 FIEETM6x12

NEFENANFEFRDN




FO3 Z23% FRAME

4 i IFRAME ASSY




OCoNOTUThWNF

6KMV-031000-C001-01-0BY0O0O FRAME

30902-0400820
6FIA-190012
6GU#-021005-6000
6GU#-140097-6000
6KMV-030030-2000
6KMV-030003-2000
6KMV-030010-2000
30006-102080810
30006-102140810
6KMV-030002-2001
6KMV-030001-2001
30204-102810
30006-102180810
8080-040064
30204-080810
30006-080090810
30208-102010

6KMV-030200-B000-0BP0O

A000-030004
6KMV-030060-C000
A000-030006
30102-080020870
A000-040302
30006-060012810

6KMV-030300-C000-0BY00

6KMV-030005-C000
5020-031001
6KMV-030050-C001
6KMV-030020-C000
6WWV-046702-5000
6KMV-000202-C000
6KM0-030030-0B200

BLIND RIVET

GUARD RUBBER SLEEVE
FRONT DECO CLASP, FRAME
T-TYPE BUSHING ASSY
FRONT DAMPING RUBBER, ENGINE
FRONT CONNECTING BRACKET, ENGINE
BOLT M10x1.25x80

BOLT M10x1.25x140

RH BRACKET, ENGINE

LH BRACKET, ENGINE

NUT M10x1.25

BOLT M10x1.25x180
DAMPER, FRONT FENDER
NUT M8

BOLT M8x90

NUT M10x1.25

SIDE BRACKET ASSY

SPRING COLLAR, SIDE STAND
SPRING KIT, SIDE STAND
BOLT, SIDE STAND

SCREW M8x20

RUBBER DAMPER

BOLT M6x12

BRACKET, REAR FENDER
WIRE CLIP, FRAME

RUBBER SLEEVE, FRONT LICENSE BRACKET

BRACKET, REGULATOR
REAR BRACKET, FUEL TANK
INNER HEX SCREW M6x12
T-BUSHING KIT

BRACKET, CANISTER

ZEERIBIRA
HSHET
b=y |
FERRE

ZE 2RI
TEIWERS

R BETE SRR

KBTS RIR AN

LevES

12te

R AEEZZR
RTS8
eSS

LEvES

BRI PRIE
eSS

LEvES

1265

sz ZRISsEA
DIETREIRE
DIERERS

=z ZRigke
#2£TM8x 20
HAEIMPEE IR
LEvES

[EE RS RIS B
ELE%RD
ARSI AR E
MBS TR
Ric) =g SRS
M6x 1297 FIRET
TRHEERS
RIELHSTER

R R, ERER WO R R R R REREDNANRRRRERRERRNNNNRNRS



PLASTICS 1

BT

FO4-1

¥R 1 /PLASTICS 1




S0VONOUTAWNR

el e el el
coNOuUVTUuulh~hWNE

6KMV-040201-C000-0BM0O0
6KMV-040202-C000-0BUOO
30110-420130070
8010-000002
30110-421130010
6KMV-040203-C000
6WWV-047002-5000
6GU#-000202-6000
5020-031001
6WWV-046702-5000
6WWV-046502-5000
6KMV-050702-C000
6KMV-050703-C000
6KM#-040081-8000-M1
6GUV-040005-6001-0VEOO
6GUV-040005-6001-0VPOO
6GUV-040005-6001-0BMO00
6GUV-190004-6000
30110-420130070
6GU#-040057-6000

UPPER DECO PLATE, HEADLIGHT

FRONT GUARD, HEADLIGHT

SELF-TAPPING SCREW ST4.2x13-C-H

CLAMP ST4.2

SELF-TAPPING SCREW ST4.2x13

FRONT GUARD, HEADLIGHT

INNER HEX SCREW M6x25

T SHAPE BUSHING KIT

RUBBER SLEEVE, FRONT LICENSE BRACKET
INNER HEX SCREW M6x12

STEPPED SCREW M5

LH DECO GUARD, FRONT SHOCK ABSORBER
RH DECO GUARD, FRONT SHOCK ABSORBER
NUT CLIP M5

FRONT FENDER

FRONT FENDER

FRONT FENDER

DECAL, FENDER

SELF-TAPPING SCREW ST4.2x13-C-H
COVER, FRONT FENDER

KIT _EEimi
KITRI=
BRURET
FHRST4.2
BT
KITRE

M6x 257 FtRET
TEIWERS
BURERRST G IIRE
M6x 127 FIRET
M5ESEMIRET
BURAC SIS
EINpZSE S
M5IZERS

N

AR

AR
HRIRXERG
BRURET

EIEENE U=

H NEFEEFEERERERNRFRRNONNNENNDOU - -



FO4-2 ¥BEMHII  PLASTICS II

%R 11/PLASTICS 11




OLWOWoOoONNOCTUUTLDA, WN -

6KMV-040410-C000
6WWV-046502-5000
6KMV-040401-C000
30110-421130010
6KMV-040402-C000-0VEOO
6KMV-040402-C000-0BM00
30110-480130010
6KMV-040405-C000-0VEOO
6KMV-040405-C000-0BM0O0
6KMV-040407-C000
6KMV-040403-C000-0VR0O
6KMV-040403-C000-0G700
6KM#-040081-8000-M1
6KM#-040302-8000
8010-000002
6KMV-040404-C000-0VR0O
6KMV-040404-C000-0G700
6KMV-040408-C000
6KMV-040406-C000-0VEOO
6KMV-040406-C000-0BM0O0O
6WWV-046702-5000
A000-040302
6KMV-040409-C000
8080-041130

DECO RING, POWER LOCK
STEPPED SCREW M5

GUARD, FUEL TANK FILLER
SELF-TAPPING SCREW ST4.2x13
UPPER PANEL, FUEL TANK
UPPER PANEL, FUEL TANK
SELF-TAPPING SCREW ST4.8x13
RH OUTER PANEL, FUEL TANK
RH OUTER PANEL, FUEL TANK
RH VENTILATION PLATE, FUEL TANK
RH INNER PANEL, FUEL TANK
RH INNER PANEL, FUEL TANK
NUT CLIP M5

DAMPING RUBBER SLEEVE
CLAMP ST4.2

LH INNER PANEL, FUEL TANK
LH INNER PANEL, FUEL TANK
LH VENTILATION PLATE, FUEL TANK
LH OUTER PANEL, FUEL TANK
LH OUTER PANEL, FUEL TANK
INNER HEX SCREW M6x12
RUBBER DAMPER

LOWER PANEL, FUEL TANK
PLASTIC SCREW

FE R
MSEEEMMIRET
HFEOrE
BRURET

SHAE PR

i ltialing
BIURET
HEAIMPR
SHfEGIMPR
SHFEGENNR
HEARIPR
SHfEG PR
M5EREFI
ZEHRE
FHRST4.2

A PIPHR
A PIIPHR
AR
SHFEAIMNPIR
A IMPR
M6x 1297 FIRET
HFEIMPEE IR
ST PHR

BRI IKIRETARS

N, NNRrRFERPRERPR,RDNMNOORERERNRR-



FO04-3

EBEMYIII  PLASTICS III

¥R TT/PLASTICS I




S0VONOUTAWNR

NN = = = = =
OO VWONNOTUTPA,WNH

6KMV-040503-C000-0VR0O0
6KMV-040501-C000
5020-031001
6KMV-040505-C000
6KMV-040507-C000
30110-421130010
8030-040800-00001
6KM#-040302-8000
6090-040303
6WWV-046702-5000
6KMV-040508-C000
6KMV-040506-C000
6KMV-040502-C000
6KMV-040504-C000-0VR0O
6KMV-041101-C000
6WWV-046602-5000
6KMV-040608-C000
6KMV-040606-C000-0BM0O0
6KMV-040602-C000-0BUOO
6KMV-040601-C000-0BUOO
6KMV-040607-C000
6KMV-040605-C000-0BM00

RH OUTER PANEL, RESERVOIR TANK
RH INNER PANEL, RESERVOIR TANK
RUBBER SLEEVE, FRONT LICENSE BRACKET
RH DECO NET, RESERVOIR TANK
VISOR, RESERVOIR TANK RH DECO NET
SELF-TAPPING SCREW ST4.2x13

NUT CLIP M6

DAMPING RUBBER SLEEVE

BUSHING

INNER HEX SCREW M6x12

VISOR, RESERVOIR TANK LH DECO NET
LH DECO NET, RESERVOIR TANK

LH INNER PANEL, RESERVOIR TANK

LH OUTER PANEL, RESERVOIR TANK
DECO COVER, CANISTER

INNER HEX STEPPED SCREW M6x14
PRESS PLATE, LH DECO PLATE

PRESS PLATE, LH DECO PLATE

LH DECO PLATE

RH DECO PLATE

PRESS PLATE, RH DECO PLATE

PRESS PLATE, LH DECO PLATE

KEEGIMNPIR
KFEERIPHR
BINRR S ZRIGRIRE
IKFE L

IKFE LB R
ERET

M6IRE

EZmE

wHE

M6x 127 FRiRET
IKFE AL AR
IKFE A2
IKFEAEIPHR
IKFEEINPIR
BREEAE IS

M6x 147/ EMIRET

EEERITIREIR
RN
AR
BEEITIR
BAEIRER
BEITRER

=N =

[y
(o]

o = = N EEEEREDNNNNN



F04-4 EEEMY¥IV  PLASTICS IV

¥ 844 IV/PLASTICS IV




OCoNOTUThWNF

6KMV-041105-C001
6KMV-041104-C000
6KMV-040704-C000-0VR0O
30110-480130010
6KMV-040702-C000
6WWV-047002-5000
6KMV-000202-C000
5020-031001
A000-040302
8080-040064
8010-000002
6WWV-046702-5000
6KM#-040302-8000
6KMV-040706-C000
30110-421130010
6KMV-040705-C000
30110-420130070
6KMV-040701-C000
6KMV-040703-C000-0VR0OO
6KMV-040603-C000
30110-480160070
9060-040310
6WWV-046502-5000
6KMV-040604-C000

LOWER DECON GUARD, SEAT
GUARD, FUSE BOX

LH DECO GUARD, TAIL LIGHT
SELF-TAPPING SCREW ST4.8x13
LH PANEL, TAIL LIGHT

INNER HEX SCREW M6x25
T-BUSHING KIT

RUBBER SLEEVE, FRONT LICENSE BRACKET
RUBBER DAMPER

DAMPER, FRONT FENDER
CLAMP ST4.2

INNER HEX SCREW M6x12
DAMPING RUBBER SLEEVE
LOCK SEAT, SEAT LOCK
SELF-TAPPING SCREW ST4.2x13
REAR SKID PLATE
SELF-TAPPING SCREW ST4.2x13-C-H
RH PANEL, TAIL LIGHT

RH DECO GUARD, TAIL LIGHT
RH PANEL

SELF-TAPPING SCREW

PLASTIC CLIPS

STEPPED SCREW M5

LH PANEL

ABVREERE
(RG22 2RI S
BT hE
BRURET
=Ny

M6x 257 FtRE]
TRIWERS
BIRERRSZZEGIRIRE
HFEIMPE IR
BRI TERRE
FHRST4.2

M6x 127 AIRE]
BHRE
ARG TR R
BRURET

JEIEiR

BT
RITAIFHR
RITA%InE
Gt

BRURET
BRRAS
M5ESEMIRET
Vastiating

HFNNOHRHEHHERORNAENNENORADDIML O



FO4-5 #8444V PLASTICSV

$EEVI/PLASTICS VI

1 6KMV-041103-C000 DECO PLATE, REAR FENDER BRACKET JEHER ST BB IR 1
2 6KMV-040804-C000 LINER PLATE, REAR LICENSE LIGHT [EhERR AR 1



OooONOTUT AW

—
o

6WWV-047002-5000
6GU#-000202-6000
5020-031001
6KMV-040803-C000
8030-040800-00001
30110-420095010
6WWV-046602-5000
6KMV-040805-C000

INNER HEX SCREW M6x25

T SHAPE BUSHING KIT

RUBBER SLEEVE, FRONT LICENSE BRACKET
BRACKET, REAR LICENSE LIGHT

NUT CLIP M6

SELF-TAPPING SCREW ST4.2x9.5

INNER HEX STEPPED SCREW M6x14
SUPPORTER, REAR LICENSE LIGHT

M6 x 25K/ FAIRET
TRWERS
BURERRSTZRG I IRE
[ERERRZ AR
M6IRFF I

BRURET

Méx 14i97 AEMMIRET
[ERERRSTIENR

— WN DD DD



FO5 @i2¥E FRONT SUSPENSION

B B:H: K B/FRONT SUSPENSION ASSY

1




OCoNOTUThWNF

30102-080025870
6GU#-050001-6000
6KMV-100050-C001
6KMV-100040-C001
30102-060016870
6KJ0-050005
6KJ0-050004
6KJ0-050006-00001
30204-102810
6NTA-050003
A000-050004
6KMV-050001-C000
30102-080030810
6KMV-050110-C000
6WWV-046702-5000
A000-050007
A000-050008
A000-050006
A000-050009
A000-050100-10000
A000-050400
6KJ0-050300-0BP00
6KMV-050100-C000-M1
6KMV-050200-C000-M1
6KJV-160920-8001-M1
6KMV-050020-C000-0BY00
A000-050011
5020-031001
6KMV-050310-C000
30102-080040870

INNER HEX SCREW M8x25

PRESS COVER, HANDLEBAR

RH SUPPORTER, HANDLEBAR

LH SUPPORTER, HANDLEBAR
SCREW M6x16

WASHER

DAMPER RUBBER, UPPER TRIPLE CLAMP
LINER, UPPER TRIPLE CLAMP

NUT M10x1.25

LOCK SCREW, UPPER TRIPLE CLAMP
WASHER

UPPER TRIPLE CLAMP

SCREW M8x30

UPPER BRACKET, HEADLIGHT
INNER HEX SCREW M6x12

LOCK NUT 2

WASHER

LOCK NUT 1

DUST CAP, UPPER RETAINER
STEERING BEARING ASSY

ANTI-DUST CAP, LOWER RETAINING RING
FORNT FORK AND LOWER TRIPLE CLAMP ASSY

FRONT LH SHOCK ABSORBER
FRONT RH SHOCK ABSORBER
FRONT SIDE REFLECTOR
BRACKET, FRONT FENDER
RUBBER PLUG 2

RUBBER SLEEVE, FRONT LICENSE BRACKET

LOWER BRACKET, HEADLIGHT
SCREW M8x40

BRET

FRiBES
BRBESHERES
BREIBASUEREES
BBET

$HE

LIERE IR
HEREE

1253
LEREENRET
HE

LiEiR

BBET

BIANT %Sy 28
M6x 1297 FtRE]
PUEIREI

$HE

PRI

Bl S
ERMREAS
THEBh =AM

X ETHIRES RERE

RIS
AIaR=es
A 595

RIS ZRIRZAS

BRAREEIL
RURRRR ST SRR IR
AIAKT &SR
1257

NFRNFRPRFARNRRPPRPRPRNFRPRRPRPANNS~SNOREFEFRFRNNDAMDAMANRFRRARRFRD



FO6 [S2%° REAR SUSPENSION

i & BR/REAR SUSPENSION ASSY |




OCoNOTUThWNF

6KMV-060001-C000
6KMV-060010-C000-0BY0O0
6100-060008

6090-060005
6KMV-060300-C001-0BY00
6KMV-060003-C000
6KM0-060201
8030-040020-1000
6KMV-060004-C000
30204-143810
6KMV-060100-C001-M1
30204-102810
30006-102050810
30006-102045810
6KM0-060410-0B200
30006-060012810
6KM#-100002-8000
30200-080810
30004-080060810
6KMV-060002-C000-0BY00
6WWV-046602-5000
6KMV-040801-C000

REAR FORK SHAFT

DUST CAP, REAR SWING ARM
OUTER BUSH, REAR SWING ARM
ANTI-DUST RING

REAR FORK

LH INNER BUSHING, REAR FORK
CHAIN GUIDE

SCREW M6x17.5

RH INNER BUSHING, REAR FORK
NUT M14x1.5

REAR SHOCK ABSORBER

NUT M10x1.25

BOLT M10x1.25x50

BOLT M10x1.25x45

BRACKET, FENDER

BOLT M6x12

RUBBER PLUG, CLUTCH LEVER
NUT M8

BOLT M8x60

ADJUSTING BLOCK

INNER HEX STEPPED SCREW M6x14

SPROCKET GUARD

[R5
[EEE S
[EEEEIMTE
sz

B IEEEAN
BEXERTE
PrEIPE
Bfa=IREIM6x17.5
BEXGARTE
1265

[EiR=Ess

1265

125e

1258

HiRIRGE RS
125

EEFHRE

1265

125

IEREDES

M6x 147~ R EMIRET
§ERCE

F  ANNMNMNNNRFRRRPRFERRPRFERRFEFRFRFENDNNNDRE



FO7 ®itt

FRONT WHEEL

B ¥/ FRONT WHEEL

Vi
POEQON CODE EN DESCRIPTION CN DESCRIPTION ?JIT\ITT/ REMARKS
1 6KJ0-070002 COLLAR, FRONT WHEEL AXLE BUIECHHE 2
2 6KMV-070100-B000-10 FRONT RIM ASSY LA 1
3 6K10-070024 OIL SEAL SHES 2
4 30400-01281 BEARING FYILES 2
5 30705-1747 GB/T2983_DOT 17F M1F 002_E-mark_E4-75R-00 #4 1
6 6KM#-070103-6001 MIDDLE SPACER, FRONT RIM AIRCIEFRE 1
7 5190-070030-1000 VALVE, INFLATION S 1
8 6K10-070001-10000 AXLE, FRONT WHEEL BUECHH 1




FO8-B MABZEHIZIE R (IKIZMABEt) MAB BRAKE ASSY(RUILI MAB)

Wi | HYDRAULIC BRAKE ASSY




OCoNOTUThWNF

6KMV-082000-C001-M1
6KMV-091100-C000-M1
6KMV-080004-8500-M1
6KJ0-080005
6NTG-080009
6KJ0-080002-10000
30006-060016810
6KMV-091100-C000-20
A000-080213-2000
6KMV-081400-C000-M1
A000-080006-10000
A000-080007-10000
6KMV-082001-C000
6KMV-080005-C000
30303-060112
30102-060022810
30006-060025810
5020-031002
5020-031001
30006-060012810
6KMV-030070-2000
6KMV-081500-C000-M2
30102-102060810
6KM#-080103-8101
6KM#-081000-8100-20
6KM#-081200-8100
6KJ0-080004
6KJ0-080001-20000
6KM#-0812A0-8100
6KM#-081020-6001
6KM#-081010-6001
6KM#-0911A0-8100
6KMV-081100-B000-M1
6KM#-080002-8000
6KM#-081040-6002
6KM0-091201-20000
6KM#-081030-6001
6KMV-081700-C000-M1
6KM0-091220-30000
6KM0-091203-20000
6KM0-091202-20000
A000-080229-2000
6KMV-081100-B000-20

MAB HYDRAULIC BRAKE ASSY
REAR BRAKE CALIPER

SPEED SENSOR

BOLT,FRONT BRAKE DISC
REAR GEAR RING

REAR BRAKE DISC

BOLT M6x16

MOUNTING PLATE

CLIP

REAR BRAKE MASTER CYLIDNER
WASHER 1

WASHER 2

REAR BRAKE PEDAL

RETURN SPRING

WASHER

SCREW M6x22

BOLT M6x25

RUBBER SLEEVE LINER, FRONT LICENSE BRACKE
RUBBER SLEEVE, FRONT LICENSE BRACKET

BOLT M6x12

BRACKET, ABS

MAB EXECUTION UNIT

SCREW M10x1.25x60

BOLT, FUEL PIPE

REATAINER

FRONT BRAKE CALIPER ASSY
INDUCTION PLATE, COUNTER
FRONT BRAKE DISC

FRONT BRAKE PAD ASSY

FLUID OUTLET PIPE, FRONT CALIPER
FLUID INLET PIPE, FRONT CALIPER
REAR BRAKE PAD ASSY

HAND BRAKE MASTER CYLINDER
RUBBER OIL HOSE CLIP

OIL OUTLET HOSE, REAR BRAKE CALIPER
CAP, FLUID RESERVOIR

FLUID OUTLET PIPE, REAR CALIPER
HYDRAULIC SENSOR SWITCH

BRAKE FLUID RESERVOIR HOSE
SEALING GASKET, FLUID RESERVOIR
SEALING LINER, FLUID RESERVOIR
SCREW, FLUID RESERVOIR CAP
BRAKE LEVER

MAB& [ EHIZNES =Rk
et A S
HIRIERES
BUHIENER IR
=S
fEHEhE

125%

TEIR

HEXK
BERNER
BET7x24%1.6_tHREZER100HV
BRI
[EHIEhEHR
EIVEES

]

12T

125
BRI G IREWE
BURRRRSI ZRIGIRIRE
124%
ABSZTER
MABHI{TERTT
12T

HERE

B
BUHIEhEHINEAS
THEIES RN 22
BUHIENER
ARz RS
BUEHIRHIRE
BUEHAHHE
Bz FAS
FRNER
BROHE LT
[REHIR I HE
JHMREE
R HE
TRIERRRIFF X
HRE
SRR
SRS IR
SHREIRET
LIS

HNI—*I—I-Hl—'-I—l-I—*I—lb\.)l—*l—lI—lI—*I—lHi—'-I—la\lNI—*I—*NNNNNI—‘I—‘}—*HI—*I—*NI—*WI—‘}—*LDNHH



FO8-C-1 gilziZ§ FRONT BRAKE SYSTEM

A3 5 B/ FRONT BRAKE SYSTEM




OCoNOTUThWNF

6KJ0-080005
6KJ0-080001-20000
6KM#-0812A0-8100
6KMV-081000-C300-M1
6KM#-081200-8100
6KM#-081000-8100-20
30102-102060810
6KM#-080103-8101
6KMV-081010-C100-M1
30204-060870
30116-040010470
6KM0-081102-20000
6KM#-081100-8100-25
6KM#-081100-8100-24
6KM0-081116-20000
6KMV-081100-B000-20
6KMV-081100-B000-M1

FRONT BRAKE DISC

FRONT BRAKE PAD ASSY

FRONT HYDRAULIC BRAKE ASSY
FRONT BRAKE CALIPER ASSY
REATAINER

SCREW M10x1.25x60

BOLT, FUEL PIPE

HAND BRAKE FLUID HOSE

NUT M6

SCREW KIT

BRAKE SWITCH

SCREW M6x22

COVER

BOLT, HAND LEVER

BRAKE LEVER

HAND BRAKE MASTER CYLINDER

BUFIEhE IR
BUHIENER
ARz RS
ISR AS
B

12ET

HERE
BIFRIFIEHE
12EIM6
WEETREHF
HIEIFFR
GB/T70.1 M6x22125]
Ny

FrRtgte
HIEDFR
FRFER

H R R, R NRFRRRFRRNNARRRFRRFRO



FO8-C-2 [SH#lzhZ8 REAR BRAKE SYSTEM

#1778 5/ REAR BRAKE SYSTEM




OCoNOTUThWNF

6KMV-082001-C000
A000-080006-10000
30303-060112
30006-060016810
6KMV-081400-C000-M1
30102-060022810
A000-080213-2000
6KM#-081040-8000
6KM#-080103-8101
6KM#-081000-8100-20
6KMV-091100-C000-M1
6KJ0-080002-10000
6KJ0-080005
6KM0-091105-30000
6KM#-0911A0-8100
A000-080007-10000
6KMV-091000-C300-M1
6KM0-091202-20000
6KM0-091203-20000
6KM0-091201-20000
6KM0-091220-30000
6KMV-081700-C000-M1
6KMV-080005-C000
A000-080229-2000

REAR BRAKE PEDAL

WASHER 1

WASHER

BOLT M6x16

REAR BRAKE MASTER CYLIDNER
SCREW M6x22

CLIP

REAR BRAKE FLUID HOSE
BOLT, FUEL PIPE

REATAINER

REAR BRAKE CALIPER

REAR BRAKE DISC
BOLT,FRONT BRAKE DISC
BRACKET

REAR BRAKE PAD ASSY
WASHER 2

REAR HYDRAULIC BRAKE ASSY

SEALING LINER, FLUID RESERVOIR
SEALING GASKET, FLUID RESERVOIR

CAP, FLUID RESERVOIR

BRAKE FLUID RESERVOIR HOSE
HYDRAULIC SENSOR SWITCH
RETURN SPRING

SCREW, FLUID RESERVOIR CAP

fesEhi#tR
HET7%24%1.6_tHREZER100HV
B

125%

ENER

12T

HEXK
[EHIEHE
HERe

HE
fEHlEhtHES
faHEhE
BUEIENERIRE
TIIR

Bz RAS
BHI
EREHIzhER S
SRS IR
SR EE R
M

HRE
RIERRRIFF X
EIVEESS
SHPRESIRET

NP EPRFERPEFERRERFERRREEAJAMNMNFSEREJMSDENNENRERRF



F10 MEZES STEERING SYSTEM

11 Z4/STEERING SYSTEM




SOONNOUDNWNH

e el el
U b~ WNH

6KMV-100301-B000
A000-100010-20000
6KMV-167000-C200
6KMV-100500-C001
6KMV-100400-C001
A000-050015
6KMV-100101-C001
6KMV-100102-C001
6KMV-100600-C000
30105-040012470
6KMV-166000-C000
6FI3-100301
6FI3-100300-10000
A000-100001-10000
30102-060045870
6KMV-100302-B000

BALANCING WEIGHT

RH HAND GRIP ASSY
HANDLEBAR SWITCH ASSY, RH
ADJUSTING THROTTLE CABLE
THROTTLE CABLE

WIRE CLIP, FRONT BRAKE FLUID HOSE
HANDLEBAR PIPE

HANDLEBAR PIPE

CLUTCH CABLE

SCREW 4.8

HANDLEBAR SWITCH ASSY, LH
CLUTCH LEVER

CLUTCH LEVER ASSY

LH HAND GRIP

SCREW

BALANCER

TR

AEEAN
BFEFFREM
RGN VES
JHIJRIR
AUGIEHER
HFHEE
HFHEE
BEAR

25T
EFEFFREM
BEFW
BAFREAS
T

25T

ACER

NN o e e e e = =N



F11 |53 REAR WHEEL
J& 5 S R/REAR WHEEL ASSY
50
1 30204-143810 NUT M14x1.5 12 1
2 6KJ0-110001-10000 RH SHAFT SLEEVE, REAR WHEEL FREHME 1
3 6KMV-110100-C001-0BM00  REAR RIMASSY ERRES 1
4 30500-027800N OIL SEAL SHES 1
5 30400-01583 BEARING R 1
6 6KM#-110103-6001 MIDDLE SPACER, REAR RIM [ERiEFRE 1
7 6KJ0-110005-20000 REAR WHEEL SHAFT = 1
8 30400-01580 BEARING R 1
9 5190-070030-1000 VALVE, INFLATION SE 1
10 30705-1756 TIRE Hha 1
11 6KM0-110004 RUBBER DAMPER, SPROCKET SOCKET PEECEEIG RS TR 5
12 6K3J0-110003 BOLT PERC R TiREE 5
13 6KM0-110003-10000 BUSHING, SPROCKET SOCKET PSRRI 1
14 6KM0-110200-10000 SPROCKET SOCKET PHOREEHEE 1
15 6KM0-110002-10000 SHAFT SLEEVE, REAR WHEEL [ERHE 1
16 3120910 CHAIN LTS 1
17 6KMV-110006-C000 REAR SPROCKET [E5%E 1
18 30204-080810 NUT M8 1253 5




F12 ;Hi#§ FUEL TANK

M#H/FUEL TANK




OCoNOTUThWNF

30006-060025810
6KMO0-120010
5020-031001
6KMV-121000-C000
30006-060035810
30301-060412
6NQ#-120004-6000
6NQ#-120002-6000
6NQ#-120003-6000
30202-060110
6KMV-170200-C000-M1
30601-111010
6KMV-120001-C000
6KJ0-120330-10000
6KJ0-150903
6KJ0-150902
6KJ0-150901
30006-050020810
6KJV-150900-8001
6070-120400
6KMO0-120210
6090-120220
805A-120004
6KM0-120220

BOLT M6x25
T-TYPE BUSHING ASSY

RUBBER SLEEVE, FRONT LICENSE BRACKET

FUEL TANK ASSY

BOLT M6x35

WASHER

CUSHION RUBBER WAHSER
MOUNTING BUSHING
RUBBER DAMPER BLOCK
NUT M6

FUEL LEVEL SENSOR

CLAMP A11

BREATHER HOSE, FUEL TANK
QUICK JOINT

BUSHING

SEAL WASHER, TOP COVER
LOCK PAD, TOP COVER

BOLT M5x20

FUEL PUMP ASSY

CLAMP

HIGH-PRESSURE FUEL HOSE, I
FUEL FILTER ASSY, EFI

FUEL FILTER, EFI
HIGH-PRESSURE FUEL HOSE,II

125%

TRIWERS
BIMEIRS G RIRE
HfEIRRAS
125e

BE

BIPIRER R
TEWNE
BIPIREER R
123

SHRERES
IRHmALL
HEESE
PRk

wTE

MEZHE
TEMEH

125%

SHZRERL
TRIRNGE (D14.5)
BEREIHES
FEEMSHIE B AS
=217 s paoh==4

SEREIHES

H R R, R DN UORRUONRPRPRRRARDNNNNNNNEAEDNNODDN



F13 R SEAT

F13 e E B/SEAT ASSY

POigION CODE EN DESCRIPTION CN DESCRIPTION ?JTNTT/ REMARKS
1 6KMV-130100-C001 SEAT FEEVA S 1
2 6KMV-041102-C000-0DD00  REAR DECO STRAP, SEAT AR RIS 1
3 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BIURET 4
4 6KM0-130205 RUBBER GZMRIRE 4



Fi4 [ FOOTREST

K /FOOTREST




OCoNOTUThWNF

6GU#-140202-6000
6GUV-140220-6003-0BP00
30105-050014470
6GU#-140205-6000
30903-0322210
30300-100112
A000-140103-20000
6WWV-140141-5000
6KMV-140600-C000
6GU#-140201-6000
A000-140142
A000-140106
A000-140104
30802-00603

5190-037813

5190-037814
6GU#-140041-6000-0BP00
6GU+#-140080-6000
6GU#-1400A0-6000-0BP00
6KMV-140700-C000
6GU#-1400B0-6000-0BP00
6GU#-140051-6000-0BP00
6GU#-140206-6000
6GUV-140230-6003-0BP00
0010-021017-0010
6KMV-141000-C001
6GU#-140097-6000

LIMIT BOLT

FRONT FOOTREST SEAT, LH
SCREW

LH FRONT FOOTREST RUBBER
COTTER PIN

WASHER

SPRING

PIN SHAFT

BRACKET, LH FOOTREST

BOLT M8x25

PIN SHAFT Dia 8

LOCATING GASKET II

LOCATING GASKET I

CIRCLIP 6

SPRING

STEEL BALL

LH REAR FOOTREST BOARD
RUBBER, REAR FOOTREST BOARD
RUBBER, LH REAR FOOTREST BOARD
BRACKET, RH FOOTREST
RUBBER, RH REAR FOOTREST BOARD
RH REAR FOOTREST BOARD

RH FRONT FOOTREST RUBBER
FRONT FOOTREST SEAT, RH
BOLT M6x25

GEARSHIFT ASSY

FRONT DECO CLASP, FRAME

PRAMEET
Past=TI] il RS AE o
12T
R
FOHE

B

HEE

54
FpEST 28
MEIREM8x25
fHimoes
EAERT
ELERAT
FOEE6

SEEE

R

pasl =1 llies] A
[EREE R AR
EIEHEAYE SEmRIE
GRS ZRA N
aRHEAE SERE
AEHIERE
LRIMERE
LRIBIEEER
1248

a4 R M
ZELeR%ImIN

NP ERPREPRERNRENNNNNNDRAERENNNNRORNDN



ELECTRIC SYSTEM

F15 HEBHEHR

Ha R4/ELECTRIC SYSTEM

f
P

14




OCoOoONOTUTh~h WNF

6KMV-150100-C001-10
806A-151302
806A-151305
6KM0-150340
6100-150500
6KMV-151200-8501
8010-090005
7030-150005
6KMV-001000-C001
KNLO-150600
30006-080016870
6GUV-151800-7501-M1
6KMV-150901-B001
O0HUO0-176000
A000-030005
8010-150003
30006-060012810
6KJC-177000-8000
6KMV-150020-C000
9010-120008
6KJ0-150500
9010-150002
5BY4-150330

MAIN CABLE

FUSE 10A

FUSE 15A

FLASHER

RUBBER SLEEVE, FLASHER
SIDE STAND SWITCH

BOLT M6x16

TIE BAND

ECU ASSY

HORN

BOLT

T-BOX

RUBBER RING, T-BOX

OXYGEN SENSOR

TIE BAND BRACKET, TOOLS KIT
TIE BAND

BOLT M6x12

REGULATOR
POSITIVE/NEGATIVE CABLE, START MOTOR
SPONGE PAD, FUEL TANK
RELAY, STARTER

RUBBER RING, AUXILIARY RELAY
AUXILIARY RELAY

31020902 BATTERY

0180-014010
30202-060110
8080-000002
30110-481130010
1080-150700
6GU#-150400-6001
6KMV-030070-2000

WIRE CLAMP

NUT M6

CLIP NUT ST4.8

SELF-TAPPING SCREW ST4.8x13
TIE BAND, BATTERY

AUXILIARY CABLE, LICENSE LIGHT
BRACKET, ABS

FH&ER
{REG22_10A
{REG22_15A
NG

NS TR E
PEFX
1EEM6x 16

W

ECURL

I\

125

Haerhix
T-BOXt5 R
FERES

BEZET B 28
W

1258

BAAERR
FCRNSDIAIESRE:
HfE SR
[EEh4kER 28
tHENLREB BRG]
HHEN4KEE 8
EHith

XREE

1265

FHRST4.8
BIURET
Bt
RERRIT BB 4R
ABSTHTEE

I—Ai—-l—h-hI\Jl—kNl—kU’lU‘ll—lc\i—*l—lwml—hl—tl—hl—hi—tl—tl—thl—tl—tl—hl—lmwl—h



F16 ¥JE LIGHTS
T B /LIGHTS
1 30006-060022810 BOLT 124e 1
2 30110-350095010 SELF-TAPPING SCREW ST3.5x9.5 B RET 2
3 6GU#-160410-6002 LH FRONT TURN LIGHT FRIEEANT 2
4 6GU#-160420-6002 RH FRONT TURN LIGHT ArEEmg 2
5 6KMV-160110-C000 HEADLIGHT BURRKT 1
5 6GUV-160110-7001 HEADLIGHT BURRKT 4
6 6GUV-162100-6003 TAIL LIGHT ASSY BITEE 1
7 6FIV-160600-6601 LICENSE LIGHT hRRRAT 1
8 6KM0-160230-00001 REAR REFLECTOR IS e 1
9 8030-040800-00001 NUT CLIP M6 M6IREFSE 1




F17 {¥3 DASHBOARD

{3 ¥ R/DASHBOARD ASSY

Vs

POSITION CODE EN DESCRIPTION CN DESCRIPTION Qry/

O, UNIT REMARKS

1 6KMV-171010-C300 LCD DSAHBOARD TRERANGRE L 1
2 30006-080012810 BOLT M8x12 LEGES 2



F18 2%1Z%% COOLING SYSTEM
BH RS E R/COOLING SYSTEM ASSY
1 30004-060016130 BOLT M6x16 1252 2
2 6KMV-181200-6002 FAN MOTOR ASSY EBHXEEE 1
3 8030-040800-00001 NUT CLIP M6 MR} 2
4 6KMV-181000-C000 RADIATOR FAN ASSY BEAEENBAS 1
5 6KMV-180004-C000 CONNECTING PIPE, RESERVOIR TANK BlKEEES 1
6 30601-212570 CLAMP I 2
7 5HY#-040001-1000 BOLT M6x14 I2FEM6x 14 2
8 6KMV-180200-C000 RESERVOIR TANK ASSY BIKFEES 1
9 6100-180001 CLAMP B24 IR§EB24 2
10 6KM0-180002 WATER OUTLET HOSE, RADIATOR BehesHKE 1
11 6KM0-180001 WATER INLET HOSE, RADIATOR BERESHKE 1
12 6KM0-180004 CLAMP B28 % B28 2
13 30006-060025810 BOLT M6x25 1252 1
14 6KMV-181100-C000 RADIATOR ASSY BUAESIR AN 1
15 6KMV-181300-C000 FILLER CAP ASSY IKOZFEE 1




F19-2-A WE(2X%R)

Ti§: BHEESNPR, SR
HEBEXR, FHE, HEABS

-MA 2
BN, RABOT0K 0% BALEOR

05

DECAL(NEBULA BLACK)

HEmE
S

el
WRE B
: MFBEHAE—1
: MAKIE100% ixsox BHMEox

RERRB: FoSMTEA T AR, HiERk.

T WEEIMPR,
BEELE, RAE, HHes

WEBH. BHTRON ER0% ERETEI00N

FEAR: NRAGHRE-E
HEe, BHEo% dises RAKNE00%

R FSIBELT AFRERESR, FRERK.

WAR, UERENRE-N
AR BN

itass MELE00%

8 FE # Reb | EE ) FMACE | WK | WRETES | HREmLE &iE
04 | BEMV-190104-CO00- 11 A AP MG 75 | | 1526146 | 1 | 3 2008 B4 R EPVCE M FH K | 56066 | 30k BLAE ABS b S

2 it ls ; . : . . A EER, EAIE
05 | 6KMV-190105-C000-L1 A AR ML Il | 223%159 | 1 PVCERH B Fe i | 303 RE ABS bt R T 2

i B 5% ISET Wi HEAR | WO | WEETEH WAETLE ik
01 [BKMV-190101-CO00-11 | WA A H ML | | 128530 | 1 | 3M 20085 W %44 PVCIE M b k| | 50630 | 3DLRE ABS #iE
02 | BRMV-190102-CO00-11 | JT 4 424 Wds 11 | 123€125 | 1 | 3 20083808 44 SHPVCIE T bHEH | 28663 | 3DA UL ABS iE
03 | GKMY-190103-C000-11 | 4 Fi 3°1 METIL| 25380 | 1 PYCIE 3t Stk | 3D ABS k% ﬁ%&fﬁ%’éy




CF250-7 m:iit

TESAEES]) ————— ER(ERE) !!
| ma B = Bl e [ i - Eﬁ%ﬁ@ [ l w :ﬁ

AR, SR TR T | T )
EKMV-100100-CO00-11 -~ TE8 5

:K&HIH-BI"I-. SFF RN R R R

T, o1 o
fr1 - 3. B
- .

1 e [
i, jep—— m .
i -.1.-.“;-.I _
V. TcEemaTal - - e ¥ |
=4’

e i e f v
P
e e sm—

— . -'-—- -
WA, RRIETE FA SRR, AW —e——_—N [ A —
. L] AR Er [ i e e e e L L -

L.} . A4 M. o .
O e EL T N e o ] 5 LE] Lot AT LRI Lt
B3 |GNB-deeiE-Cisg-id [ME G PEME D 1237938 | 3 | 8 Soal @A onm W | B | Gk B T CE]
EEELT L] ] Al | e LR R W RS | WEAE RN [YEAE EE -
H [ aW-dHEE-CHHE [ PREE| 38k | 3 HIEW W bl ) I — L ‘mii TJ!- OB LT e Pl L DR, N FPFCRE T BN LT B LIE T Ed M A I FIEE . ] T LE ]
M T nesme e TE L] e | aEs T w s

S A,
s, -
iz el
[=s] L] | Al [ == [=a] [ [raae | vaus | wEsmEH | wEAmcE
||: |lh -:::n-::l [T |n-|: | 3 Iu:::q-lﬂﬂm.n:.q |Il;.i;.-| FEE T | FaEiFin | Am
- i
=
il L] EL] e [mm HEEE | WEES YR AREH ENEEE
O G N L T EErH I L T L] EL]
@ | AR mean-eE-1a | WESE ME |aseaas | @ LT TR LT EE]
Ol G =T L T EEOT I LT T LT EE]
W | ARA-meite-GERE-11 | WEEE WE [Sada1 | @ L TR T L] EE]
L] 1] AR e [am [T} pans[vans [ve paEn LR LIT]
® [ehms-amani-comeaa | maamm BUE [saeie | o4 [an secomm wamrcamn i |= eew [atms [ CEE ey

Sl [TTEETEPPEEety E ST TR PYPTTTY BE FrErees e s e ey P r ) H LEX TR LI




Ift: WEW, BN, B

BAREE, REE, HREE I EER, EN. e

BERER, BxE, HREE

I%, WEW, S8, 85
BAREE, REE HREE

If RS A,
BAREE, RaE, HREE

09
06 08
o7
\“h
i
B iy
R K HB S HE EWEE | HEEE i W T EE
06 | GRMY-150106-CO00-11 | WHEWMEREJE | 181mdd3| 1 k'l mossgﬂ Bl W | 0HEE 8 frd i
100E: 080
07 | GEMY-150107-CO00-11 | WAEMEREE | 181m432 | 1 W W0HE WH BR RRE [ IRREE Lo wi
100E=1M5 080
02 | SKMY-190108-CO00-11 | ERWMERE (202431 1 E'] mussgn L) RR KW | DREE e i
LO0E <105 080
05 | GEMY-150105-Co00-11 | EMWMERE |212m30| 1 W moEE W R ES R R 1 W v i
100K +15 080

If: AREGEEHRR, =N
T, BEPARSGFE0

==

12
ind LR #E R |mi HE EWEE | EEAE EEETEH EEED
12 | EEMY-130113-C000-10 | ABSHE TR IR ED 1main%§:m:e::oin WA R | LA BAG-GERD Bt
S
i% Rt |§i HE FWER | SEEY | S EWEH EEEmEE
IBTHER MR RE | 184080 M 200818 WA EPVOR WHE (SARE (J00EE AR AR,
BEMY-150112-C000-11 (WITEM MR KL | 184080 W 200818 MK EPVOR HHE (RS (200X AR LR AL T LY




=
SEBovoNounrwNnr

6KMV-190101-C000-11
6KMV-190102-C000-11
6KMV-190103-C000-11
6KMV-190104-C000-11
6KMV-190105-C000-11
6KMV-190106-C000-11
6KMV-190107-C000-11
6KMV-190108-C000-11
6KMV-190109-C000-11
6KMV-190111-C000-11
6KMV-190112-C000-11
6KMV-190113-C000-10

DECAL 1, FUEL TANK RH PANEL
DECAL 2, FUEL TANK RH PANEL
DECAL 3, FUEL TANK RH PANEL
DECAL 1, FUEL TANK LH PANEL
DECAL 2, FUEL TANK LH PANEL

RH DECAL, FRONT RIM

LH DECAL, FRONT RIM

RH DECAL, REAR RIM

LH DECAL, REAR RIM

DECAL, TAIL LIGHT RH DECO GUARD
DECAL, TAIL LIGHT LH DECO GUARD
ABS DECAL

SHEAIFREEL
SHfEGIPHREEI
SHfE ARG
AR EEL
A PR EAEIT
BUACIRANTE
BUECHEA NS

R At
RS
BRITGEIMENTE
RITAEImEMTE
ABSIETE

N o e b e b e e e



F19-2-B

TFHREH: F3lGELT AGEMRE, HBETXR.

MGE(255H) DECAL(NEBULA WHITE)

Ti#: MEENAR, S

HBEXD, FLE, #HARS

—

=
S fir 48 V8 4 e hy
e W, SORAm e —
0 3 = I AIESE: AetEiooy BEsex s R
7 W\
.-'....r \'\\
. e _
.': T .T».I
.II L II
|'I % ﬁE: I|I
I.' E;ﬁ o |'I
|II i .'I
\
-] =2 5]

ArdefhEE. FIrEiidAE—F

AN, BROE00% 0% EEHRTED.

Anaes|

EREE

WA MFEES S —
AiEd@l: BIANEL00% HES0% RERTEON

5 H5 44 Jsb | #E i TR | HENE | NEREEM (NERELE &iE

01 | BKEMV-190101-C000-10 [ A G HEREIE 1 [128%30 | 1 | 3M 20085 B4 Bl e PVCiE B L | B2y 3% | 3D/ am B ABS & iF

02 | 6KMV-190102-C000-10 |jMA G HRME 1] 123%125 | 1 | 3M 2008E BA#F Bl aEPVCE P 81 | S5 9550 | 3D B ABS 1 %

03 |BEMV-190103-C000-10 |G HEMEAE]| 253%80 | 1 PVCi%E B # #1 Fe e | 3D 9T FE ABS % i ﬁ%ﬁéﬁ%ﬁf@”




I

Hilt

=

A

—

itaf

SRR R

it

g

e

SRR i

it




I#: BN, TN, e IR, EEE, BN, A

TH, WA, E0, 855 BLAKN. XN, HNAR BARER, RAE, HUGE

BLEER RRE HEER

IH; WRE, SH, A
BARER, BE, HREE

If: WRESERA, =N
iR, ERAR<GFED

n G

06

i al H# &% Rt |ni HH EMER | BEAN EREmEHN EREmY
GRMT-1B0110-C000-10 | ABSREE | edwin | 2 |2M :sm:ﬁ;}‘m‘,mﬁe::oﬁ W E | A PAE+GELD Bt

Lk M ik Rt (R HE EWEE | GEAE B REWEH EREmLE

O | GEMV-150108-C000-10 [ WRRMAE Y 1Rl | 1 1 2o0aiR # A E RRAE | DAAE Wi g Wi
100K = 1H5080

07 | GKMV-150107-C000-10 | MRME R | 1812432 | 1 14 20050 HE ARRE | DAAE Bk Wi
100K = 1E0K 0

08 | eEi-150108-Coflo-10 (ERMERE (21241 | 1 1M 20s e AAfE | DhAE i i
100K - JHE080

0% | ERM-150108-C000-10 |ERME B [2ideadr | 1 1 2o0aiR # e RRAE | DAAE Hirg Wi
100E- 15080




TIEER R

EEmLn (R

CF250-7 k3t
EioaR &

EKMV-190100-C0O00—10 -~k REIE & al

WA

——ee
i e e e

L R TE A AN . e

[ rereems o e s e
W BRSNS R (R
é =w [ I >
AR B ™
=, A rl -~
- e
aaa | -
Py = a—
o3 i, | e
r o —— —
I v b ] . -
[ ol v
CEMMO T - - -
4 e e —
- -
e e e ——
R RO T A e . i e
il ikl EL R ] i LR EE L T EE L =
CEl e e BT TN IEEEEE I e e e e e E e T e - .
= e E i EEEEED) o e R el el e ans -
[T B b Bl o w wom | rms uns - e mmTE"

- o e ] LD W Ew | v e L L EE]
TeiEu-Cme-10 | MW W | sieas | 1 = rrr W | bt Ew ) EE]

& = TwaEi-Cme-i0 | eSS WE | asima3 | 4 = SEEEA AT W | ot mm ) Bl
e

TR [eEms-imaEs-Cme-aE | MEEH WE |Si3m53 | 3 BT LT T ) EE]
BECE

En |SEms-imies-Cme-in | meESE ME |dideaa | 3 EFT Ry T BT ) Bl
iEEE:mEEEE

——
e T G T T

i = EL3 i Fanw [vens [EesaEn [T eraE W e
C ECEEE T e F T e e e ] Eeel et =) -
| dns i -ceme- s [mEEE @MER |325ems | o T wwom | detm s EE] T
-~
o A
s, ———ce
1z X
[==T - Am [ == [=m] [IED rann | vaxs | weasasw | vesmcom
| FY |lh1—l-=||a—ﬂ==n—|x I TREME | ITIITS | 3 |,. T | CEr I T I Fas-gFaE | =
e " L - Bt} LR ELESAEZ R T RAEZ T LY 215 L LN )
T FTT T rerre ey EEy e T Ty B T TR T ) FreT [T CELEET T
1 il -a s d-CEd g | BTSRRI E] i 4 AN 2 E R S O |-t-t-- ELR A L. CLE) L B Y




T, WP, O
BERXE, SUE, HEses ]

04 05
25
TR %
HORE. N ASNAE—#
sl WEen, BERGE00 KHs BELEo

ik £ i
didefes, RERCEI00% RS0 R Hok

BRUEH: FoOEAT AEREE, ARBRK.

e PP RY |%E Y FTRE | BN | REEREN |k LE P
SRIV-190104-C000-10 | B FHURTE | | 1525146 | 1 | 30 200SE0IHI B BVCE AT | F ke |30 B | ABS e
KUY~ 190105-C000-10 | #2422 1T [ 2234159 | 1 PYCE I FORKH | SDMLRE | ABS g | TEEOR ARE




=
SEBovoNounrwNnr

6KMV-190101-C000-10
6KMV-190102-C000-10
6KMV-190103-C000-10
6KMV-190104-C000-10
6KMV-190105-C000-10
6KMV-190106-C000-10
6KMV-190107-C000-10
6KMV-190108-C000-10
6KMV-190109-C000-10
6KMV-190111-C000-10
6KMV-190112-C000-10
6KMV-190113-C000-10

DECAL 1, FUEL TANK RH PANEL
DECAL 2, FUEL TANK RH PANEL
DECAL 3, FUEL TANK RH PANEL
DECAL 1, FUEL TANK LH PANEL
DECAL 2, FUEL TANK LH PANEL

RH DECAL, FRONT RIM

LH DECAL, FRONT RIM

RH DECAL, REAR RIM

LH DECAL, REAR RIM

DECAL, TAIL LIGHT RH DECO GUARD
DECAL, TAIL LIGHT LH DECO GUARD
ABS DECAL

SHEAIFREEL
SHfEGIPHREEI
SHfE ARG
AR EEL
A PR EAEIT
BUACIRANTE
BUECHEA NS

R At
RS
BRITGEIMENTE
RITAEImEMTE
ABSIETE

N o e b e b e e e



[
|_I—I

[
|_j |

Vs

|/_

= | =X 7

AN CSie

f S

E R I TANGCSIE=E

F19-3-A

R 2 5B )

BEACON, DECO PLATE(NEBULA BLACK)

N~ DN -

6KMV-190001-C100
6KMV-190002-C100
6KMV-190003-C100
6KMV-190004-C100

LH BEACON, DECO PLATE
RH BEACON, DECO PLATE
LH BEACON, DECO PLATE
RH BEACON, DECO PLATE

FAPEIRALAR
FIPEIRGILIR
EAPEIRALAR
FIPSIRGILIR

= = =




F20 [EETE TOOLS

BE%T A/ TOOLS

Poig'o'\' CODE EN DESCRIPTION CN DESCRIPTION %T,\ITT/ REMARKS
2 6KMV-200300-C000 RH REAR VIEW MIRROR ASSY LAIERERL 1
3 6KMV-200200-C000 LH REAR VIEW MIRROR ASSY GRS R 1

4 8010-000012 TIE BAND ASSY SR 2



F36 WAEHZ=EAZRZE FUEL VAPORIZATION SYSTEM
Wit % K % /FUEL EVAPORATION SYSTEM
1 6NT1-360200 CANISTER R 1
2 30601-112010 CLAMP A12 INGE 1
3 6KMV-360003-C000 FUEL VAPOR DESORPTION HOSE WO S E 1
4 30601-109010 JOINT, HEAT TRANSMIT PIPE ERukEREL 3
5 6KMV-360002-C000 FUEL VAPOR ADSORPTION HOSE 2 WA S IR E I 1
6 30601-110010 CLAMP A10 IR 1
7 9GQ0-360100 TWO-WAY VALVE 1
8 6KMV-360001-C000 FUEL VAPOR ADSORPTION HOSE 1 BARESIRBEET 1




F41 =88 AIRFILTER
Y2 ¥ /AR FILTER ASSY
1 30114-060025470 SCREW ASSY M6x25 BEETHEHE 4
2 0DM0-110200 CLAMP ASSY RiEAM 1
3 0DM0-110100 AIR FILTER ELEMENT YRS E 1
4 0DNO0-110000-00001 AIR FILTER ASSY USRS 1
5 30601-110010 CLAMP A10 IR 1
6 0DM0-110010-10000 OIL STORAGE HOSE fEHE 1
7 30601-210530 CLAMP B10.5 IR$EB10.5 1
8 0DM0-110012 PLUG, OIL STORAGE HOSE fiEmE Rk 1
9 30601-116520 CLAMP A16.5 IREALG.5 1
10 0DMO0-110009 BREATHER HOSE BSE 1
11 30601-120030 CLAMP A20 IRIEA20 1




EO1-1 ZFAHphfSSSp RIGHT CRANKCASE

At S BRIGHT CRANKCASE




OCoNOTUThWNF

0DMO0-012010-2BP00
30499-01507
30499-02506
30499-03001
0010-090005-0010
30305-060112
30499-02005
30499-01701
01A0-012010-00001
0DM0-012001
30105-050012890
0A70-013004
30800-01405
0800-073004
01A0-012007
0DM0-012003
0DMO0-012002
0020-011018-00001

RH CRANKCASE ASSY
BEARING

BEARING

BEARING

BOLT M6éx16

WASHER

BEARING

BEARING

SCREW

VENTILATED COVER PLATE
SCREW M5x12

PLUG

CIRCLIP FOR HOLE 14
SPRING SEAT, RELIEF VALVE
SPRING, RELIEF VALVE
CORE, RELIEF VALVE
RESTRICTION PLUG

BOLT

ArhimFERY
P TILIES
IS

P TILVES
12te

$HE

P ILVES
NI
1RET
BSER
$EETM5x 12
sk

FLATSE MR 14
PR IR RS =S EE
PR IEMRGEHEE
BRI
TimE

1212

N o o o = = N DN NN F



E01-2-B ZAHiMiES SRE(HiZERR) LEFT CRANKCASE(CABLE VERSION)

FE i S ERILEFT CRANKCASE




OCoOoONOTUTh~h WNF

0DMO0-011010-0BP03
0010-013010-0010
0020-011018-00001

0DM0-011030
01A0-012009
01A0-012003

01A0-012002-0HB0OO

0700-065220
30403-01300
0180-011500
0010-021014
30800-04005
0DM0-011007

01A0-012010-00001

0700-011103

0010-090005-0010

0DMO0-011020
30410-00800
0DM0-011050
0DMO0-011005
30499-02201
30499-03501
30499-01507
0DM0-011006

LH CRANKCASE

BOLT M6x50

BOLT

OIL STRAINER

SCREEN SPRING

O-SEAL RING 35x3.5
STRAINER COVER

OIL SEAL 13x22x5.5
NEEDLE BEARING HK1312
DRAIN BOLT, MAGNETIC M12X1.5
WASHER 12

CIRCLIP FOR HOLE

OIL SEAL 22x38x7

SCREW

PIPE BREATHER

BOLT M6éx16

SPEED SENSOR

ROLLER

BEARING 17x27x13

OIL RETURN PIPE,ENGINE
BEARING

BEARING

BEARING

O-SEAL RING 13x2

FCRRAhFE4R
LEvES

e
SR

e RS

O Z 1B
e

ST
REHIRHK1312
WG RIRE
BE12
FLATsE MR
SHES

BBET
FIRESESE
12te
EIRIGRAES
EFERF
i

EHE

P IL VS
R
RN

O£

L T T o T o N O O S e R T T T T T = N S Vo T NS



E01-3-B AMESZR(HIZER) RIGHT SIDE COVER(CABLE VERSION)

FiMi% 4> ¥ BR/RIGHT SIDE COVER ASSY




OCoNOTUThWNF

0DMV-013010-1900-0HBOO
30410-00800
30502-018000F
0DMO0-013002
30800-02205
0DMO0-013007
0A70-013004
01A0-012010-00001
0DMO0-013001-00001
30403-01200
0010-080009
0700-013007
0700-013006-10000
0DMO0-013300-30000
0110-013030
0700-013008
0010-060012-0010
0DMO0-013011-20000
0010-023010-0010
0DMO0-013003-0HBO1
30502-057000F
0DMO0-013009
0DMO0-013200
0DM0-013008-10000
0700-013100-00001
0700-012201
O0HUO0-013009

RH SIDE COVER

ROLLER

O-RING

WATER PIPE

CIRCLIP FOR HOLE

OIL SEAL,CRANKCASE
PLUG

SCREW

GASKET, RH SIDE COVER
NEEDLE BEARING HK1210
OIL SEAL 12x20x5
WASHER 12.5x18.5x0.6
RETURN SPRING, CLUTCH LEVER
CLUTCH CONTROL SHAFT ASSY
O-SEAL RING 18x3.55
PLUG, OIL FILLING

BOLT M6x30

BRACKET, CLUTCH CABLE
BOLT M6x20

STRAINER COVER

O-RING 57x3

SPRING, FILTER ELEMENT
OIL FILTER ASSY, ENGINE

INSTRUCTION LABEL, OIL FILLING

VIEWER, OIL LEVEL
O-SEAL RING 5x2
RETAINER

aMZ=EaE
EfERF

O’ FE

KE
FLAEER
AR AT

sk

1257
alE=sE
REHMAHK1210
SHEY

HE
BEBRITRIAEE
BERiEtmAsF
Of =+t
piINEERS

125
BRI ER
1252

WEs=
OF/E57x3

T ESE
LSS B
SRR
HEMRERAS
O+
221

RN NRE RN

[y
—

L o T = T o N = S SOy SO Ny Y



EO01-4 ZAESSH; LEFT SIDE COVER

ZeMis i LEFT SIDE COVER




OCoNOTUThWNF

0DMB-014002-0HBOO
0010-060012-0010
01A0-012003
01A0-012002-0HA00
0DM0-014100
0010-013009-0010
0010-023010-0010
0DMO0-014003
01A0-013005
0010-013010-0010
30410-00800
0DMO0-014004
0010-080010-0010
0DMO0-014001-00001
30102-050012810
0A80-014005

LH SIDE COVER

BOLT M6x30

O-SEAL RING 35x3.5
STRAINER COVER

REAR COVER ASSY, LH
BOLT M6x40

BOLT M6x20

VIEWING HOLE, TIMING INSPECTION
O-SEAL RING

BOLT M6x50

ROLLER

FIXING PAD, HARNESS
BOLT M6x10

GASKET, LH SIDE COVER
SCREW M5x12

WIRE CLAMP

EMzE=E

124

O i
ISR
EREHE
1212

1212

IER SR
Of &
124
BHERF
HRERER
124
ST
=33
SELFEIR

= N N O



E02-1 SIE=9HSR; CYLINDER HEAD COVER




POSITION

QTY /

NO. CODE EN DESCRIPTION CN DESCRIPTION UNIT REMARKS
1 0DM0-021100 SEAL RING ASSY, CYLINDER HEAD COVER SIEEETBA NG 1
2 0DM0-021001-0HB0O CYLINDER HEAD COVER Sil&E= 1
3 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT S =S EEE 4
4 0700-021003-00001 BOLT, CYLINDER HEAD COVER StIESE12e 4
5 0DMO0-178000 IGNITION COIL KRB 1
6 0DM0-021002 PRESS PLATE R 1
7 0010-021019-0010 BOLT M6x12 125% 1



E02-2 SIIEZ=HSF; CYLINDER COVER
SHilnas=RICYLINDER HEAD
POEQON CODE EN DESCRIPTION CN DESCRIPTION (SJLTT/ REMARKS
1 0DM0-022200-1BP00 CYLINDER BODY ASSY Sl =aps 1
2 0DMO0-022400 THERMOSTAT ASSY NSl 1
3 0DM0-022005-0BP00 THERMOSTAT CAP TIERE 1
4 0010-023010-0010 BOLT M6x20 125% 2
5 018B-022810 WATER TEMPERATURE SENSOR KIBIERES 1
6 0DMO0-022006 CONNECTING PIPE, THROTTLE BODY BE|EES 1
7 0DMO0-022300 CLAMP, CONNECTING PIPE EEEREAN 1
8 0180-022003-00001 STUD M8x42 PSS e 4
9 0010-080013-0010 BOLT M6x22 12Fe 2
10 0DMO0-024500-10001 TENSIONER ASSY oKX B4R 1
11 0DMO0-024011 SEALING GASKET, TENSIONER K ERSEEIHR 1
12 0060-022001 O-SEAL RING 10x1.6 O Z£JE10x1.6 1




13
14
15
16
17
18
19
20

0JYA-023001-00001
0700-021200
0DMO0-022008-00001
0010-011016-00001
0700-170200
0700-012013-00002
0700-022016
0DMO0-022100

HEX FLANGE BOLT M6x6

SEAL RING, CYLINDER HEAD COVER BOLT
DAMPING BOLT, CYLINDER HEAD

BOLT

SPARK PLUG

BOLT

WASHER 10.5x19x2.3

GASKET KIT, CYLINDER HEAD

NEXE=EEE_M6X6

Sil&SZeTHE
BRI

12t

KIeZRAMH

12t

B

SEERAEN

i S S i NS i e



E02-3 SIIFN;EE CYLINDER & PISTON

“SHLANEZFCYLINDER&PISTON




Poigfo'\' CODE EN DESCRIPTION CN DESCRIPTION %TNTT/ REMARKS
1 0DM0-023001-10000 SEAL GASKET, CYLINDER SEAZE R 1
2 0DMO0-023100-0BP11 CYLINDER BODY ASSY SELARBE 1
3 30410-00800 ROLLER EtERT 2
4 0110-040006-0050 CIRCLIP, PISTON PIN it =l 2
5 0DMO0-040008 PISTON PIN TEEH 1
6 0DMO0-040007-00011 PISTON et 1
7 0DM0-040100 PISTON RING ASSY EEINAS 1



E02-4 ES(ETho 2R CAMSHAFT

R SAEBl T BAICAMSHAFT




SVwoNOUThAWNH

HR HEREEREHEREREREREHRRHRERERERERERRERERERRREBREBREBRERRIBERBEFRE 2 2 2 2
[e» M e i e» i e» B e» i «» B e B «» i o B e B «» i e B e I «» i e B «» i «» B e B «» i «» B e I «» B o B «» I «» B e B «» i «» i e B «» i «» Bl e B «» i «» B e I «» i e B «o i «» B @ B @n ]

0010-021019-0010
0DM0-024002
0DMO0-024008
0DMO0-024009
0DM0-024400
0DMO0-024001
0DMO0-024300
0DMO0-024005

0DMO0-024200-10000

0700-022005-0090
0700-022005-0100
0700-022005-0110
0700-022005-0120
0700-022005-0130
0700-022005-0140
0700-022005-0150
0700-022005-0160
0700-022005-0170
0700-022005-0180
0700-022005-0190
0700-022005-0200
0700-022005-0210
0700-022005-0220
0700-022005-0230
0700-022005-0240
0700-022005-0250
0700-022005-0260
0700-022005-0270
0700-022005-0280
0700-022005-0290
0700-022005-0300
0700-022005-0310
0700-022005-0320
0700-022005-0330
0700-022005-0340
0700-022005-0350
0700-022005-0360
0700-022005-0370
0700-022005-0380
0700-022005-0390
0700-022005-0400
0700-022005-0410
0700-022005-0420
0700-022005-0430
0700-022005-0440
0700-022005-0450
0700-022005-0460
0700-022005-0470
0700-022005-0480
0700-022005-0490
0700-022005-0500

BOLT M6x12
STOPPER, CHAIN GUIDE
CHAIN GUIDE
CHAIN GUARD
TENSION PLATE ASSY
PIN SHAFT
TIMING CHAIN
CHAIN GUIDE BLOCK
CAMSHAFT, AIR EXHAUST
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET
TAPPET

1212
HESRSARBRAIIR
HERSR
HESRIPR
SKEMRBA M
RO
IERT TSR
SR
RFSIEC AR
B
BEE
B
B
B
B
B
B
B
BEE
B
B
BEE
B
B
B
B
B
B
B
BEE
B
B
BEE
B
B
BEE
B
B
B
B
BEE
B
B
BEAE
B
B
BEE
B
B
B
B

APADPADADPAPDADPPDAPDDPPDPDPPDDPDPDPDDPDPDDDDDDDDDDDDDDDDDDDDDDDDDDDAR R REE R



10
10
10
10
11
12
13
14
15
16
17
18

0700-022005-0510
0700-022005-0520
0700-022005-0530
0700-022005-0540
0700-022004
0700-022003
0700-022007-10000
0700-022006
0700-022400-1000
0DMO0-022002-00001
0DMO0-022001-00001
0DM0-024100-10000

TAPPET

TAPPET

TAPPET

TAPPET

LOCK CLIP, VALVE

UPPER SEAT, VALVE SPRING
SPRING, VALVE

LOWER SEAT, VALVE SPRING
SEAL RING, VALVE STEM
AIR EXHAUST VALVE

AIR INTAKE VALVE
CAMSHAFT, AIR INTAKE

B

BEE

B

BEE

SNk

S J5HEE FRE
S JEE

S JEE TEE
S EHEAN
HESI]

S0
SR

= NNDDAADMDMNODMDMDD



EO3 SRk MAGNETO

POSITION

B USRMAGNETO

Vi

QTY/

NO. CODE EN DESCRIPTION CN DESCRIPTION UNIT REMARKS
1 0DM0-031000-10001 MAGNETO ROTOR ASSY HEETFAS 1
2 0060-030003-00001 INNER HEX BOLT A7 REFLIRE 3
3 0DMV-032000-0001 MAGNETO STATOR ASSY HEBNEFHE 1
4 30102-050012810 SCREW M5x12 1257 2
5 0DM0-030001 CABLE FIX BRACKET, TRIGGER fiA BREILL R 1




EO5-B &5 FE(3iZEAM) CLUTCH(CABLE VERSION)

E12 B&#EM/ICLUTCH ASSY

o —




OCoNOTUThWNF

0DMO0-050004
0DM0-051000
0DMO0-050003
0DMO0-052006
0DM0-052200
0DMO0-052005
0DMO0-052007
0DMO0-052004-10000
0DMO0-052003-10000
0DM0-052100
0DMO0-052002
0DMO0-052001
0DM0-052008
0DMO0-050002
30400-00802
0DM0-050001-10000
0DMO0-050000-30001
0DMO0-052300-00001

WASHER 20x37x2
PRIMARY DRIVEN GEAR ASSY
COLLAR

PRESSURE PLATE
FRICTION DISC ASSY
DRIVEN DISC 1
DRIVEN DISC 2

BELLE SPRING

SPRING SEAT

SLEEVE

PRESS SPRING
LIFT-SLAB

BOLT M5x25

BEARING SEAT
BEARING

DAMPER ROD

CLUTCH ASSY
FRICTION DISC ASSY 1

55

DFENNNEAS

HHE

[E8

EEIR 4R
X))
MEhRT
WAz
PR ESEE
FIhE
&

FHR

124
SRR
LS
as
s
EEIR B4R

NP, R PR FFRFOFROORFRRREFERRUUIUDRRFRRFRDN



E06-1 yTiESRE(1) TRANSMISSION(1)
FPEASH R TRANSMISSION
1 0A70-065001-00001 BOLT, GEARSHIFT CAM TR EAIRE 1
2 0DM0-065100-00001 SWING ARM, GEARSHIFT R TE IR D3R 1
3 0700-064001 WASHER BE 1
4 0DMO0-065001 SPRING, SWING ARM, GEARSHIFT WS EHEREAE 1
5 30004-060016110 BOLT M6x16 124% 1
6 0DMO0-064002 CAM, GEARSHIFT DRUM ERI2% 1
7 30406-00303 NEEDLE BEARING RET 2
8 0DMO0-064001-00001 SHIFT DRUM TR 1
9 0A70-064003 SPRING fihsLomEs 2
10 0A70-064004 CONTACTOR, GEAR SWITCH R KAk 2
11 0A70-060014 O-RING 26.2x2.4 0)i75 1
12 0A8V-066000-1001 GEAR POSITION SENSOR CEEESE 1
13 30116-050020410 SCREW ASSY M5x20 BEETRESMH 2
14 0DM0-063100-00001 GEARSHIFT ROD ASSY RS AR R 1
15 0DM0-063001 RETURN SPRING, GEARSHIFT RS E AR EE 1
16 0DMO0-063002-00001 SHIFT POSITION SPRING PIN e HEE S 1
17 30801-01405 CIRCLIPS FOR SHAFT14 4 FE A MR 1
18 0DMO0-063003 WASHER 14x20x1 B 1
19 0DM0-060006 SHIFT FORK, RH R () 1
20 0DMO0-060005 SHIFT FORK, MID AR X () 1
21 0DM0-060004 SHIFT FORK, LH ARSI X (FD) 1
22 0DM0-060003 FORK SHAFT R A 1




E06-2 IMYTIERSAE(2) TRANSMISSION(2)

PR TRANSMISSION




OCoNOTUThWNF

0110-040001-00002

0DM0-040003
0DMO0-061001
0DMO0-061006
0DM0-061007
0DMO0-061004
0DMO0-061008
0DMO0-061012
0DMO0-061003
0DM0-061009
0DMO0-061005
0DMO0-061002
0DM0-061011
0DMO0-062021
0DMO0-062002
0DM0-062019
0DMO0-062018
0DMO0-062006
0DM0-062017
0DMO0-062016
0DM0-062005
0DMO0-062015
0DMO0-062014
0DM0-062013
0DMO0-062004
0DMO0-062012
0DM0-062001
0DMO0-062011
0DMO0-062007
0DMO0-062008
0DMO0-062009
0DM0-062003

0DMO0-060001-00001

0DMO0-060002

30004-060010850

0DMO0-062000
0DMO0-061000

NUT

CIRCLIP16

DRIVE SHAFT

WASHER 20x27x1
BUSHING 20x23x17.2
5TH GEAR, DRIVE
SPLINE WASHER 20x26x1.6
CIRCLIPS FOR SHAFT 20
3RD<(>&<)>4TH GEAR, DRIVE
SPLINE SLEEVE 23

6TH GEAR, DRIVE

2ND GEAR, DRIVE
WASHER 17x26x1

LOCK WASHER 17x28x1
1ST GEAR, DRIVEN
BUSHING 20x23x10.5
WASHER 20

5TH GEAR, DRIVEN
CIRCLIPS FOR SHAFT 25
SPLINE WASHER 25x31x1
4TH GEAR, DRIVEN
SPLINE SLEEVE 25x10
LOCK WASHER 25
SPLINE WASHER 25x42x1.6
3RD GEAR, DRIVEN
BUSHING 25x28x10
SECONDARYSHAFT
WASHER 25x32x1

6TH GEAR, DRIVEN
WASHER 22x29x1
BUSHING 22x25x11

2ND GEAR, DRIVEN
DRIVE SPROCKET
GUARD, SPROKET

BOLT M6x10
COUNTERSHAFT ASSY
MAIN SHAFT ASSY

IREY
SEMEE 16
i

B

E=S
hERANE
T ERE

4 s IS0
=P ERNERE
HHEER23
TNEERAE
—HEmNe
B
LR
—RENEINEE
=S
1EHEEE20
BENEINEE
S PSR ERE25
TERE

PO MBS
HREE
BHLEEE25
TR E
=HMENERES
=S

e

B
7NREEIAEE
el

wE
= )N [PSL
EmiEie
IR
12t
BES
FHEAS

L N T S e S I e T T i S e S e N N = T = T = T Y~y S ey SRS G I G RSO STy \§ RS S



E07 #liBERSEp OIL PUMP

HiHEREEOIL PUMP

7

POE’QON CODE EN DESCRIPTION CN DESCRIPTION ?JT,\ITT/ REMARKS
1 30802-00805 SPLIT WASHER FOEE 1
2 0800-011005 WASHER 10 HEE10 2
3 0DM0-070003 GEAR, OIL PUMP HURRE 1
4 30406-00300 ROLLER NEEDLE RET 1
5 0010-090005-0010 BOLT M6x16 124% 3
6 0DM0-070002 COVER, OIL PUMP HiARE 1
7 30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8 2
8 0DM0-070001 SHAFT,OIL PUMP AR 1
9 0DM0-070100 ROTOR ASSY, OIL PUMP HiRRETAE 1
10 30406-00304 ROLLER NEEDLE RE 1




EO8 JKZEEF;, WATRE PUMP
E16 73R ed WATER PUMP ASSY
POEQON CODE EN DESCRIPTION CN DESCRIPTION ?JTNTT/ REMARKS
1 0180-013208-0010 BOLT M6x45 125% 3
2 0010-023010-0010 BOLT M6x20 1252 2
3 0010-060009 WASHER HE6 1
4 0DMO0-080100-0HBO1 WATER PUMP COVER ASSY KREAG 1
5 30406-00401 ROLLER NEEDLE P4x7.8 13551P4x7.8 2
6 0DMO0-080003 SEAL RING, WATER PUMP COVER KREZHE 1
7 0DM0-080002 IMPELLER, WATER PUMP IKIRMHES 1
8 01A0-013005 O-SEAL RING Of2 44 1
9 0JWA-081000 WATER SEAL ASSY IKEBH 1
10 0010-080009 OIL SEAL 12x20x5 SHES 1
11 30400-01207 ROLLER BEARING TRoimE6001 2
12 0DMO0-080001-00001 SHAFT, WATER PUMP TKEREH 1
13 0DMB-013005-1HAQ0 RH SIDE COVER amiz= 1




E09 EiIE#ZH STARTING SYSTEM

FEIRGISTARTING SYSTEM

75

Poi"go'\' CODE EN DESCRIPTION CN DESCRIPTION %LTT/ REMARKS
1 0DM0-090007 SPACER RING (EEIN 1
2 0DMO0-092000-00001 GEAR ASSY, STARTING MOTOR o7 P NS Azl s 1
3 0DM0-090001 WASHER 27x44x1 BE 1
4 30102-060016810 SCREW 12ET 6
5 0DMO0-091000 OVERRIDING CLUTCH EWESRAN 1
6 0800-011202 SHAFT, BREATHER IR 2E4H 1
7 0DM0-090004 BUSHING, MIDDLE GEAR BN HE 1
8 0DM0-090002-00001 STARTING GEAR pidsz) Lo ]|l s 1
9 0DMO0-090006 DUAL GEAR SBALSES 1
10 0DMO0-090005 AXLE, DUAL GEAR B SEC 1
11 0DM0-093000 STARTING MOTOR FCENEB A 1
12 0010-021017-0010 BOLT M6x25 1255 2



E16 FEHhSRE

BALANCER SHAFT

P45 51 BALANCE ASSY

POSITION
NO.

CODE

EN DESCRIPTION

CN DESCRIPTION

QTY/
UNIT

REMARKS

1
2
3

0DMO0-160002
0DMO0-162000-00020
0DM0-160000-10020

WASHER 20x5x1.5
DRIVEN GEAR ASSY, BALANCER SHAFT
BALANCER SHAFT ASSY

e
PEHMNSISES
ST R



E17-B PSIJMAFEEHEE THROTTLE & INJECTOR
IS HARBEHEYTHROTTLE &INJECTOR
Poig'o’\‘ CODE EN DESCRIPTION CN DESCRIPTION %TNTT/ REMARKS
1 0DM#-170030-1100 THROTTLE BODY ASSY TRIMKERL 1
2 0DM0-171000 FUEL INJECTOR M5 HEE 1
3 0DM0-173002 CIRCLIP <& 1
4 0DM0-173001 INJECTOR CAP M5 HESE 1
5 0700-012013-00001 BOLT M5x12 1255 1
6 0DM0-022300 CLAMP, CONNECTING PIPE EERERmAY 1
7 0DMO0-022006 CONNECTING PIPE, THROTTLE BODY BRINGEEE 1
8 0A80-173100 THROTTLE POSITION SENSOR BRI EEREE 1
9 0JY0-175000 T-MAP HSBE. EOERES 1
10 0DMO0-173200-10000 STEPPER MOTOR SR, 1






